

### 5.5. FOLFIRINOX 療法

薬剤名 (投与方法・投与量)	投与スケジュール													
	1	2	3	・	・	・	8	・	・	・	14	～	(日)	
L-OHP (d.i.v) 85mg/m <sup>2</sup> /day	↓													
I-LV (d.i.v) 200mg/m <sup>2</sup> /day	↓													
CPT-11 (d.i.v) 180mg/m <sup>2</sup> /day	↓													
5-FU (d.i.v) 400mg/m <sup>2</sup> /day	↓													
5-FU (d.i.v) 2400mg/m <sup>2</sup> /day	→													

2 週を 1 コース (1 投 1 休)